Batch Test Certificate - Concrete Bar Chair (Wired)

AS/NZS2425:2015
Strength Grade >300Kg

Chloride Permeability Class = Very Low

Compressive strength >60MPa

MB Direct 10-12 lida Rd Canning Vale WA 6155

supporting the construction industry

Name Actual Height Deflection Under 300Kg Load Permanent set
Parameters
Pass/Fail 49 - 52 -3-3 2-2
Unit mm mm mm
1_1 51.5901 0.67707 -0.2943
Batch Number MB19031501
Product Code CBWS50
Batch Total Qty 650
Mix Design MBAS1
Report Date 24/07/2019
Test Date 3/04/2019
Test Temperature 23
Testing Machine AGS-X
Machine No. 133065130105 @ SHIMADZU
Test File Name CBW50_20190403_1037.xtas
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Concrete Test Report
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Client: MEB DIRECT
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ourmeterence:  an1e-10-310 Certificate of Test No. 13425
Test Method:

Chioride d in with ASTM C1202-17 “Standard Test Method for
Electrical Indication of Concretes’ Ability to Resist Chioride lon Penetration”
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Test Results:
Coulombs Chloride

SGS Lab Client Sample Cast Date Age at Test
No. HNo. (days)

Parmeability
P45293A ME 10.05.18 100518 134 10 Very Low
P452938 MB 10.05.18 100518 134 130 Very Low
Average: 120 Very Low
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MB Direct is an associate member of the SRIA.

Batch numbers are detailed on individual product bags, please confirm batch number and product type when requesting batch test certificates.

MB Direct can also issue a generic statement of compliance for any of its product ranges.

This batch Test certificate is NOT to be altered or adjusted in anyway without prior written consent of MB Direct.

If you require any additional clarification please contact MB Direct via sales@mbdirect.com.au

www.mbdirect.com.au






